576400 3
PARTS BREAKDOWN EI'OOLE)ZL
|

Industria




Ref. Part Ref. Part

No. Description No. Qty. No. Description No. Qty.
1 Line cord 26906.00 1 23 Locking handle 26898.00 2
2 Switch 16080.00 1 24 8mm Flat washer * 8
3 Capacitor 26887.00 1 25 Trunnion, right 26899.00 1
4 Motor with cord 26888.00 1 26 Trunnion, left 26900.00 1

(Incl. Ref. Nos. 1-3) 27 6-1.0 x 20mm Flat head screw  * 6
5 5x 5 x20mm Key 00537.00 1 28 Disc table 26901.00 1
6 6204LL Bearing 6L026 1 29 Dust chute 26902.00 1
7 Plug 26889.00 1 30 6-1.0 x 20mm Socket head bolt * 1
8 Body t 1 31 Spacer 26903.00 1
9 Pointer 26891.00 2 32 Brake pad 26904.00 1

10 #8-32 x 5/16"” Round head screw * 2 33 #8-32 x 1/2" Pan head screw * 4

1 Amm Flat washer * 4 34 Brake assembly 26905.00 1

12 Rubber foot 26893.00 4 (Incl. Ref. Nos. 10 and 11)

13 6mm Flat washer * 8 35 6mm Flat washer, Wide * 6

14 6-1.0 x 30mm Hex head bolt * 7 36 Screw 26440.00 2

15 6-1.0mm Hex nut * 10 Recommended Accessories

16 Aluminum disc 26894.00 1 Abrasive Discs 12" Diameter

17 Abrasive disc 1GLC7 1 A 36 Grit 1GLC4 1

18 Gasket 26895.00 1 A 50 Grit 1GLC6 1

19 Dust port 26896.00 1 A 80 Grit 1GLC8 1

20 6mm Lock washer * 10 A 120 Grit 1GLD1 1

21 6-1.0 x 12mm Pan head screw  * 2 A 180 Grit 1GLD2 1

22 Miter gauge assembly 26897.00 1 A Multi-purpose stand 6LM26 1

(A) Not shown.
(t) Not available as repair part.
(*) Standard hardware item, available locally.



